Asset Management Plan

PAPAIOEA
PALMERSTON
NORTH

CITY







Asset Management Plan
Executive Summary

Water

Manaaki whenua, manaaki tangata, haere whakamua.
Tihei mauri ora!

No reira, e te haukainga Rangitane, nei ra te mihi nui ki a
koutou e pupuri nei i te mauri o te whenua me nga wai e
rere atu e rere mai.

Téena koutou, téna koutou, téna tatou katoa.

Water is a taonga and in Palmerston North we are fortunate
to have a variety of sources from which we supply safe
drinking water to our communities.

We provide high-quality water supplies to residential,
industrial and commercial properties in Palmerston North,
Ashhurst, Bunnythorpe, Longburn and Linton.

The majority of the drinking water we supply meets the
[...]
Fully reticulated recycled water supply schemes while widely implemented in dry countries such as Australia are
prohibitively expensive compared to the alternatives. Grey water recycle systems will be limited to private, on-site systems
for the foreseeable future. There are also hygiene and backflow concerns with respect to recycled grey water and there is
yet no national regulatory framework.

Summer Water Use

Adoption of peak summer season water conservation measures — levels 1 to 3 enforced through the Water Supply Bylaw
has been a regular strategy. Currently the Water Supply Bylaw has provision for setting three levels of water restrictions to
manage water demand by reducing outdoor irrigation to conserve stored water and limit peak draw off. Typically, these
have only been imposed during extended dry periods.

We have now adopted a summer water use campaign whereby customers are encouraged to voluntarily use water in line
with level 2 rules between December and April. It is recommended that the success of this campaign is assessed in terms of
managing water use and achieving water conservation objectives.

5.9 Impact of Demand and Drivers

Demand drivers and proposed improvements described above and proposed in the 2024/34 LTP are summarised in the
table below.

Table 11:Summary of Demand Drivers and Proposed Improvements for 2024-34 LTP

Demand Driver Proposed Improvements

Growth Infrastructure upgrades and extensions to meet residential and industrial growth
projections

Resilience and reliability Trunkmain upgrades particularly in the Palmerston North CBD to improve resilience and
service reliability

Seismic strengthening of water supply bore facilities

Improved water supply to Massey University water and a new bore to the south of the
Manawatu River.

Climate change Recommendation that Council includes specific actions for three waters activities in the
next update of its climate change action plan.

Sustainability Implementation of the Turitea Reserve Management Plan
Fish mobility improvements in partnership with Rangitane o Manawata
Implementation of the Water Conservation Management Plan

Ongoing operational improvements to promote efficiency

Legislative changes Participation in Three Waters Reform activities
Upgrades and improvements to meet new drinking water standards and regulations

Alignment of processes and initiatives with national and regional environmental
legislation

Compliance with proposed changes to Dam Safety Regulations

38



Demand Driver Proposed Improvements

Technology advances Implementation of DMAs and smart metering of our largest customers to better
manage water pressure and demand patterns

5.10 Improvement Actions
e Council includes specific actions for three waters activities in the next update of its climate change action plan.

e The summer water use campaign is regularly assessed in terms of managing water use and achieving water
conservation objectives.

39



6 Our Assets, Condition and Performance

6.1 Asset Summary

We own some $380 million worth of assets in order to provide our Water Supply services. As mentioned in Section 3.1,
Scope of our Services, our services are arranged under three sub-activities:

e  Water collection;
e  Water treatment; and
e  Water distribution.

Figure 10 below shows that 76% of our water supply assets, by value, are associated with the distribution of water, and the
majority of that, some $200M, are watermains. The key water supply developments include:

Optimised Replacement Cost by Asset Type and Sub-Activity
$3 79 M @ Collection & Treatment @ Distribution
ReplGCemen+ Cos+ $0.2bn ..........................................................................................
’
No. of Assefs Valued s0.00n .. WA — . T e
Plant Water Water Water Main Water Water Water Water
100% - -o-en- R Equipment  Backflow Hydrant Meter Mizcellan... Service Line Valve
Asset Acquisition History
QO C
e 50% e ik}
Re; 3
[e} O
[
N IR Lt I|-|||.|I o o AR ||.
1920 1940 1960 1960 2000 2020
OF «rrvreen Year
Figure 10: Optimised Replacement Cost (2022)
The table below contains further details and number of assets under each sub-activity.
Table 12: Asset Groups by Water Supply Sub-Activity (June 2023)
Asset Group Details Key Metrics
Collection and Treatment
Headworks Turitea Reserve 3500 ha
Turitea Upper Dam 1,682 ML
Turitea Lower Dams 180 ML
Turitea Upper Dam Mini Hydroelectric Station 200 kW
Groundwater Bores Palmerston North Bores 9 no.
Ashhurst Bore 1no.

40


https://www.pncc.govt.nz/media/30185/turiteawatersupplybook.pdf

Asset Group Details Key Metrics
Bunnythorpe Bore 1 no.
Longburn Bore 1 no.

Treatment Turitea Water Treatment Plant 22,000 m3/day
Ashhurst Polishing Facility 1 site
Groundwater treatment 8 sites

Reservoirs Ngahere Park 6000, 9000 m?
Aokautere 2500 m3
Ashhurst 1000, 1900 m?
Bunnythorpe 217 m3
Longburn 188 (total) m3

Distribution

Reticulation Watermains 586 km
Valves 5167 no.
Hydrants 3296 no.
Service Lines 200 km
Swabbing Points 431 no.
Zone Sampling Boxes 12 no.
Fluoride Free Tap 1 no.

Booster Stations Roberts Line 1 no.
Turitea 1 no.
Silicon Way 1 no.
Kingsdale Park 1 no.
Aokautere (back up only) 1 no.
Fitzherbert Pressure Management Station 1 no.
Ngahere Park 1 no.
Longburn 1 no.
Bunnythorpe 1 no.

Connections Service Tobies and Manifolds 27,701 no.
Water Meters 2,116 no.
Back Flow Preventers 454 no.

41



6.2 Palmerston North Water Supply Assets

In Palmerston North, the four water supply zones are supplied water from various sources as below. Approximately 60% of
Palmerston North’s water comes from the Turitea stream, a tributary of the Manawati River on the Tararua range. The
balance of water comes from nine groundwater bores. Groundwater is from a secure aquifer and of good quality. Fluoride is
added to the surface and groundwater supplies as a dental health measure.

Source

Turitea Dam Keith Street ... | Keith Street ... | Roberts Line .. Roberts Line .

m Papai.. ) Railw...J] Takar...

Papaioea Park Bore ... [l Railw. ..l Takar...

Figure 11: Palmerston North Water Supply Zones, Plants and Sources

6.2.1 Turitea Reserve and Management Plan

It is worth noting that not only do we manage water collection (or headworks) assets at Turitea but also the Turitea Reserve
itself. Our current Turitea Reserve Management Plan has been operative since 2006 and covers some 3,500 hectares of
reserve in and around the Turitea water supply catchment (2,400 hectares) including Hardings Park on the Tararua Ranges.

The protected reserve area has a rich history significant to Rangitane and today “represents 90% of the ecology of
Palmerston North City”3. The Turitea Stream provides a koha that enables sustainable use as the main source of safe
drinking water for the City. Bounding the Turitea catchment are landmark peaks of significance to Rangitane o Manawatt
including Tirohanga, Mairehau (Bryant Hill), Ramiha and Marima. The latter was transferred from the Department of
Conservation to Rangitane under the Rangitane o Manawati Claims Settlement Act 2016. The figure below shows the key
features of the Turitea Water Supply Catchment.

The following assets are included within the Turitea Reserve:
e South Range Road — 13.3 km of unsealed road.
e Dam and Boatshed access roads — 5.4 km of unsealed road.

We have been engaging with Mercury Energy has started construction of a wind farm within the Turitea catchment
regarding the potential effects on the drinking water catchment.

3 Turitea Wind Farm Proposal, Final Report and Decision of the Board of Inquiry (September 2011)

42


https://www.pncc.govt.nz/media/2905145/turitea_reserve_management_plan_2006.pdf

" Mairehau
Bryant Hill

.-"' For Wip! __-"\ B

Hardings Park

.

Figure 12: Key Features of the Turitea Water Supply Catchment

6.2.2 Turitea Dams and Hydroelectric Power Station
The Upper Turitea Dam was completed in 1957 and is a concrete arch with gravity concrete abutments.

The latest upgrade to the Lower Turitea Dam consists of a concrete faced rock fill dam that was completed in 1995. A key
feature of the upgrade was the construction of a syphon in the Lower Dam in order to maintain a minimum stream flow.

Annual Dam Safety Reviews (ADSR) and five-yearly Critical Dam Safety Reviews (CDSR) are undertaken for both dams. Most
actions from the 2013 CDSR have been actioned and the latest review in 2017 suggested both the Upper and Lower Turitea
Dams are in a satisfactory condition and performing as expected. This includes modelling of what would happen to each
dam under a significant earthquake and the probably maximum flood. Both dams are expected to remain intact.

A small, 200 kW, hydroelectric power station was installed on the Upper Turitea Dam and commissioned in 2001. When
operating at full capacity, it can generate enough power to meet the requirements of the Turitea Water Treatment Plant.
Surplus electricity is sold to the national grid. During extended dry periods water is only released from the Upper Dam to
maintain the water level in the Lower Dam above the outlet syphon. Since 2017 all generators have had a major service.

The water quality in the dams is very good in general with slightly elevated iron and manganese concentrations which are
still well under the Guideline Values set out in the Drinking-Water Standards for New Zealand 2005 (Revised 2008). The iron
and manganese compounds precipitate and accumulate in the reticulation and following any disturbance can result in
localised discoloured water issues for consumers. An aeration system was commissioned late 2017 in order to mitigate this
issue by keeping the upper Turitea reservoir mixed during summer. Mixing prevents the formation of thermal stratification
with a warm layer on top and a deep anoxic layer where iron and manganese precipitate out. Prior to the installation of the
aerators these minerals would be released in Autumn into the water body when the warm layer cooled and inverted the
deep anoxic layer.

43



6.2.3 Turitea Water Treatment Plant

Water from the lower Turitea Dam gravitates via duplicate pipes (1907 cast iron and 1952 concrete lined steel) to the

Turitea Treatment Plant. The pipes join just before the plant at a boosting station that can be turned on to increase the flow

rate but exceeds the consented rate of take from the Turitea Stream. The booster has been retained in service for
resilience in the event of bore stations being disrupted by a disaster and is run once a year with Horizons’ permission.

The Turitea Water Treatment Plant, shown schematically below, is a conventional surface water treatment system. It was
upgraded substantially in 1999 to ensure that the water quality met the Drinking-Water Standards New Zealand and to
increase production capacity from 26,000 to 35,000 ML/day.

As shown in the Turitea Water Treatment Plant process diagram, the current plant comprises the following treatment steps:

CON . EE R R S Y

Coagulation, flocculation and settling;
Advanced filtration with dual media; and

Fluoridation, pH correction and chlorination.

ncoming water Patassiem permanganate and Soda
Hicarbonate addition, controd vadve and flow meter

PACL ackintion, frst stage Macoulation
mslrument reom

Second stage floccustion

Harifers

Tube seftlers

Duial imedis filters [t reds of buildirg)
Canitred & Laboratary

Oy chemical store (Lime, Soda Bcarbonate, Potassium
Parmanganate, Polyelectohtel

. Ot flow meeter
. Upreiash pumps ard ar scodr Blowers
. Cear water tanks

Figure 13: Turitea Water Treatment Plant Schematic

2,
23,
24,
25,

L niu!

1] 1%

0] =y

. Wastewater surge tank

. Finlshed water oiitlats

. Lamella seperaton

. Wastewater motor contral centre

. Sludge and service water pumping room

Maln motar contred centre

. Plant supend sors office
. Chlorine dosing room
. Main chemical starage (PWL (iquid), Fuonde (HEAL and

dasing area

Generator roam

FACL st0rage area
Chlarine starsge
Emaergency assembly area

44



RAW WATER

Raw Water Boogter Pump O
Dose Pump |

O | KMn4 Prant f required)
Dose Pump
..—O_[ Soda Ash Plant (f required)
k
Inlet Fiow Meter
Flow Conirol Valke
Sireaming Curmant £
meter L L
Dose Pumps
Direct Fitration Vaive —{J)—» ;';ﬁf( PACL Plant
PAC Plant (if required) I O n
L Dosa Pumps
Clarifer
Studge Polyacrylamide Plant-convent
Scraper
Tube
Settlers
Dwose Pumps
‘—O—l Polydadmac Plant-direct (If required)
9
Fillesr Washwaler 4| J———————— AirEBlowars
‘ FILTERS
1—0'17 Backwash PUTERE
k.
S’!-I'Pm | Combined Filter Waler Turbidity Metes
Dose Pumps Dose Pumps
P |
Shudge Pumps (J) Poyacramie | (¢ L 1 HFA Plant |
|
—) { Lime Plant |
" Y [
g { % { Chigrine Piant |
I Lamedla Separator k

Treated Water Outfiow Meser

I
Tunllaa_:q{!m City n

Stream Senwer

° Hg-'ihEl'ﬁ FPark Kesevoirs

Figure 14: Turitea Water Treatment Plant Process Diagram

In 2006, both dams experienced an algal bloom that affected the taste of the water and caused some odour issues. The
presence of significant cyanobacteria may lead to residual levels of toxin occurring in the reticulation system. Several
investigations were undertaken to identify the cause of the algal bloom, but no firm conclusions could be drawn. A new

Powdered Activated Carbon (PAC) Dosing Plant was installed in 2007 to treat the taste and odour and remove any possible
residual toxins. A Cyanobacteria Management Framework has been developed and agreed by the Drinking Water Assessor.

The management measures and the PAC dosing plant have been working effectively.

The waste sludge from the clarifier tank and filter backwater is thickened and pumped to the city sewer system. Some
process water is discharged back to the Turitea Stream.

45



Other assets associated with the Turitea Water Treatment Plant include:

e  Turitea Water Treatment Plant access road — 1.4 km of sealed rural road. Including approximately 24 retaining
structures, full-length dish channel, sumps and culverts.
e The bridge over the Turitea Stream immediately below the treatment plant.

The purpose of the groundwater bore stations are to:

Meet demand including the consented future peak day demand;

Provide operational flexibility, such as providing redundancy to allow for scheduled maintenance of critical assets, or
increasing production during summer in order to conserve water at the Turitea dams; and

Provide resilience in the advent of a disaster.

The Water Supply Development Plan is updated regularly and provides the strategy for investing in groundwater bores in
order to meet these outcomes. Bores are located at four locations around Palmerston North. Papaioea and Roberts Line
have 2 operational bores at the sites with the older bores being used as standbys. The remaining bores are located at
Takaro Park and Keith Street. Three new bores have recently been constructed:

Keith Street Bore 2 to increase production and security of supply to the Kelvin Grove zone (commissioned);

Papaioea Bore 3, including UV treatment, to increase production due to a decrease at Papaioea Bore 1 (yet to be
commissioned); and

Railway Road Bore, to provide for industrial growth (North East Industrial Zone and Extension Area) and security of supply
to the Kelvin Grove zone (yet to be commissioned)

Details of the capacity of the bores, construction and operation details, and age can be found in Appendix B of the Water
Safety Plan.

In terms of disinfection, chlorine (or hypochlorite at Roberts Line) is added to oxidise hydrogen sulphide and ammonia
naturally present and provide a protective residual in the reticulation (chloramines). Fluoride is added for dental health
purposes. A fluoride-free tap is provided at Papaioea Park to the public.

No storage is provided at the bore sites so water is pumped directly into the reticulation which is controlled by pressure in
the system.

Four treated water storage reservoirs are located at:
e  Turitea WTP (1,000m3)
e Aokautere (2,500 m?)
e Ngahere Park (9,000m? and 6,000m?3)

The Aokautere reservoir is the newest. Constructed in 2017 it is designed to withstand a major seismic event with no loss of
water storage capacity or quality. The other reservoirs are of reinforced concrete with roofs but none of the reservoirs has
earthquake shut down facilities.

46



There is approximately 539km of main in the network (including rural pipes), which consists mainly of asbestos cement
(AC), PVC and MDPE pipe with small amounts of cast iron (Cl) pipe. Other assets in the reticulation include valves, hydrants,
pressure reducing/sustaining valves and booster stations.

We own and operate five reticulation pump stations:
e Roberts Line Booster Station;
e Turitea Road Pumping Station;
e Aokautere Booster Station;
e Silicon Way Booster Station; and
e Kingsdale Park Booster Station.

The Turitea Road Pumping Station delivers water to the new Aokautere Reservoir. The Aokautere Booster Station has now
been relegated to a backup facility since the Aokautere supply upgrade was commissioned. The Fitzherbert Avenue
Pressure Management Station incorporates a booster to enable water to be pumped from the City back up to the Ngahere
Park reservoirs in the event of a failure of supply from the Turitea Water Treatment Plant.

6.3 Ashhurst Water Supply Assets

The Ashhurst water supply is drawn from an artesian aquifer using a submersible pump south of Ashhurst on private
farmland accessed from Hacketts Road.

The bore water quality is of consistently high quality. Chlorine is dosed at a relatively high level to provide a disinfectant
residual to prevent the growth of the bacteria in the network. Fluoride is added for dental health purposes. A fluoride day
tank has been installed to address the risk of excessive fluoride dosing occurring in line with the risk mitigation
recommended in the Code of Practice for Fluoridation of Drinking Water Supplies in New Zealand (Water New Zealand —
2014).

There are no storage facilities on site at the bore so water is pumped directly to the two reservoirs located on Colyton Road
using two boosting pumps on a standby/duty arrangement through a Skm long rising main. The rising main installed in 1992
has had to be replaced in 2020 due to numerous bursts. Reasons for loss of supply also include power cuts.

Historical issues have included severe concrete corrosion of the previous concrete reservoir, which was replaced in 2015.
During the new reservoir construction additional valves were installed to enable independent operation of the reservoirs.
The new reservoir was designed to be functioning post-earthquake and has the auto shutdown valve triggered by the big
ground movement to retain water.

The Ashhurst Polishing Facility was commissioned in 2004 to remove excessive particulate manganese and iron resulting
from chlorination of the bore water. Located on Oxford Street, just prior to the town reticulation, the station contains four
(5-micron) polypropylene cartridges.

The Ashhurst water supply is operated as a single pressure zone. There are approximately 26 km of mains consisting of over
50%asbestos cement (AC) pipes which were laid in the early 1970s. To date, the AC pipes have had a very low failure rate
compared to pipes of similar age in Palmerston North, probably because of the deeper groundwater levels not impacting on
the pipe bedding and the more stable pressure regime during the day.

47



6.4 Bunnythorpe Water Supply Assets

The Bunnythorpe water supply is drawn from an artesian aquifer in Bunnythorpe on Raymond Street. The bore, constructed
in 1996, is consented to withdraw up to 600m3/day and is 202m deep with 150mm casing.

Chlorine is dosed from two 70kg gas cylinders and is controlled to a set point chlorine concentration. Once chlorine has
been added the water passes through a 45m? contact tank, fitted with a baffle to prevent short circuiting.

Following the contact tank, the water is stored in a single 154m3 reservoir, located at the Raymond St site. The concrete
reservoir was constructed in 1952 and is approximately half buried and half above ground. Water is withdrawn from the
reservoirs by three pumps: two in duty/assist configuration and the third provides firefighting flows.